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PRESENTED SAMPLE

Sample description:

A sample of fabric to upholstery referenced as: “ARTICULO: ARC”

Presentation date: 05/09/13

REQUESTED TESTS

Tests according to standard UNE EN 14465:2004/A1:2007: “TEXTILE UPHOLSTERY
FABRIC. Specification and method of test”:

- ABRASION RESISTANCE
Standard UNE EN ISO 12947-2:1999.

Performance dates: from 05/09/13 to 16/09/13

(e) The marked tests correpond to the report no. IN-01969/2013-1 issued by LEITAT on September
25th, 2013”/ “This report is a translation from the report number IN-01969/2013-9 issued by LEITAT
on March 05", 2014”.
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minimization of natural resources consumption, reduction of waste generation and emission of pollutants into water and air as

The test/s herein contained has or have been performed under the criteria of Good Environmental Practices, considering the
well as the implementation of the best available techniques within our Laboratory’s reach.

This report only testifies to the sample/s provided for testing or analysis remaining in the Laboratory’s custody, according to the methods and conditions herein contained, limiting professional and legal responsibility of the Laboratory
to these facts. Unless otherwise specified, the testing sample/s has or have been chosen by the customer. The testing sample/s will be stored in LEITAT for six months from the date of issuance of this summary, unless otherwise
mentioned by legal specifications, rules or other regulations herein contained specifying longer term. Any claim on a report must be made during the term of storage of the sample/s provided, exempting the Laboratory from any
responsibility if not proceeding this way. The content of this report can not be neither partially or totally reproduced nor used for advertising purposes without expressed authorization by the Laboratory. This Laboratory is not
responsible in any case for the interpretation or misuse that may be done of this report. The uncertainties arising from the test results are available to customers, if required.
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Standard UNE EN ISO 12947-2:1999

Scope: This test is intended to determine the abrasion resistance of fabrics by means of the
Martindale method.

Equipment used: Abrasion tester Nu — Martindale.
Conditioning of the specimens: 24 hours to 20°C + 2°C - 65 % + 4 % h.r.

Test conditions:

Test atmosphere: 20°C + 2°C - 65% + 4% h.r.

Abrasive: Rubbing against a standard wool fabric (UNE EN ISO 12947-1)

Test pressure: 12 kPa (795 £ 7 @)

Final point:
- Valuation of the change of color to 3.000 cycles according to standard UNE-EN
14465:2004/ A1:2007 (Annex A) and UNE-EN ISO 105 — A02.
- Number of cycles required until three yarns break completely (UNE EN
14465:2004/A1:2007)

Number of specimens tested: 3

Previous treatment: Null

Results obtained:

Valuation of the change of color to 3.000 cycles according to
standard UNE EN ISO 105-A02

index grey-scale 4-5

Number of cycles required until 3 yarns break completely

(cycles)
Specimen no 1 50.000
Specimen no 2 50.000
Specimen no 3 50.000
Average 50.000
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